
Annual Report 2018  Building TransAqua for a Better Environment





TABLE OF CONTENTS

1. INTRODUCTION .......................................................................................................................3
 1.1.  Mission and Vision ..........................................................................................................................................3

 1.2  History 1983-Present .....................................................................................................................................3

2. CHAIR’S REPORT .....................................................................................................................4

3.  GENERAL MANAGER’S REPORT ..............................................................................................5 
[...]
ON
CT

ON
 W

AS
TE

W
AT

ER
 C

OM
M

IS
SI

ON



• TransAqua staff exceeded its Safety Goal in 2017 of resolving 
70% of all safety issues brought forward to the JHSC. In 2018, 
29 new safety items were identified with 28 items being resolved 
with 14 outstanding safety items carrying over into 2019; and

• Updated the TransAqua website (www.transaqua.ca) on a  
regular basis;

TransAqua would like to thank all community members who took  
an active interest in TransAqua and its activities in 2018 through 
participation with our nationally recognized compost program, 
through various visits and tours and providing ongoing support  
for TransAqua as it continues to work toward meeting the 2020 
regulatory deadline for improved wastewater treatment standards.
through various visits and tours and providing ongoing support  
for TransAqua as it continues to work toward meeting the 2020 
regulatory deadline for improved wastewater treatment standards.

Respectfully submitted,

R. Kevin Rice, B.Sc., CET 
General Manager

6

20
18

 A
nn

ua
l R

ep
or

t -
 G

RE
AT

ER
 M

ON
CT

ON
 W

AS
TE

W
AT

ER
 C

OM
M

IS
SI

ON



Minimizing Negative Environmental Impact of GMSC  
- All strategic goals have been met with the Biosolids Management Policy being approved by the Commission. TransAqua  
partnered with a local bark supply hauler to provide compost to implement an experimental project mixing compost with DFO’s 
ocean dredging material to determine if a viable final compost product is possible.

Common Vision and Plan with  
Municipal and Community Partners  
- The Commission and its Municipal  
partners signed the Service Agreement  
and Agreement for CSO Reporting  
Agreement between GMWC and Moncton,  
Riverview and Dieppe. TransAqua  
continues to present its annual budget  
to Moncton, Dieppe and Riverview  
Councils at their request. TransAqua’s  
Annual General Meeting (AGM) is open  
to the public and will held at TransAqua’s  
new Boardroom in 2018. TransAqua  
ensures timely and appropriate  
communications with all levels of  
government (municipal, provincial,  
federal), NGOs and ratepayers regarding  
its activities. All Gabbey Report  
recommendations have been addressed.

 
Long Term Reliability and Sustainability of GMSC Infrastructure - in 2018, The Computerized Maintenance Management 
System (CMMS) progressed with the inclusion of a consultant to assist with developing the asset hierarchy and working with  
the CMMS Committee to keep the project moving forward.  A GMWC Infrastructure Report Card was developed that will be  
implemented in 2021. The GMWC Asset Management Policy was developed in 2018 with plans to develop the GMWC Strategic 
Plan in 2019. The Asset Risk Assessment and Mitigation Planning will be developed in 2020. 

Long Term Financial Viability and Cost Effectiveness - While GMWC is not currently required to borrow any funds to manage 
its Operations or Capital Program, planning is underway to identify the infrastructure deficit and develop long-term financial plans 
to ensure the Unit Rate is sufficient to deal with any infrastructure deficit that is identified by 2021.

1
2

3
4

3.2 2014-2018 Strategic Plan Update
There are four Strategic Priorities outlined in the 2014-2018  
Strategic Plan; Minimizing Negative Environmental Impact of  
GMSC, Common Vision and Plan with Municipal and Community 
Partners, Long Term Reliability and Sustainability of GMSC 

 
 
Infrastructure and Long Term Financial Viability and Cost  
Effectiveness. In 2018, a number of Goals to support the Strategic 
Priorities have been completed:

7

20
18

 A
nn

ua
l R

ep
or

t -
 G

RE
AT

ER
 M

ON
CT

ON
 W

AS
TE

W
AT

ER
 C

OM
M

IS
SI

ON



3.3.1 Collector Sewer System

Eight Remote Pumping Stations along the collector sewer system 
are operated to pump wastewater to the WWTF and to protect 
low-lying areas from flooding during wet weather events. The  
31 km of trunk sewers and tunnels extend to the causeway around 
the traffic circle and all the way to Dover Road on the north side 
of the Petitcodiac River. On the Riverview side, it extends from the 
causeway to Mill Creek. The culminating achievement of this  
collector network is the 1.1-km-long tunnel under the riverbed 
from Bore Park to the Main Pumping Station. It is a 1.6-m diameter 
tunnel and is 22 m below the ground surface. In 2018, just over  
2.7 kms of sewer was inspected along Coverdale Road beginning  
at Pine Glen Road along Hillsborough Road to the wastewater  
treatment facility’s Main Pumping Station using the modified boat. 

The preliminary treatment building houses screening equipment,  
grit tanks, grit handling equipment, chemical storage and feeding 
equipment. Three 39-m diameter settling tanks are used for the 
chemically enhanced primary treatment. The dewatering building 
houses dewatering centrifuges, screw conveyors, lime silos and  
polymer equipment all of which transform the wastewater by- 
products (sludge) extracted from wastewater into an important  
feedstock for the Composting Facility, namely biosolids.

The actual WWTF was commissioned in 1994 with a capacity of 
115,000 m3 per day, or 25 million gallons per day. The plant was 
designed to facilitate expansion to biological treatment in the future 
which will be completed by the end of 2021.

The Main Pumping Station located on the plant site at Outhouse 
Point (property having been granted initially to a Mr. Robert  
Outhouse) is the heart of the collector sewer system, a point of 
collection for all lines and continuous pumping to the WWTF.  
The station is equipped with four non-clog type vertical centrifugal 
pumps, rated at 1020 L/s at 28.7 m head. The cylindrical structure 
extends 30 m below grade and 9 m above ground, much like a 
10-storey building underground. 

3.3.3 Wastewater Treatment Facility (WWTF)

3.3 Existing Assets and Condition

Currently, TransAqua’s infrastructure consists of eight Remote 
Pumping Stations, 31 km of trunk sewers and tunnels, a Main 
Pumping Station, a Wastewater Treatment Facility (WWTF) located  
at Outhouse Point in Riverview and a Composting Facility located in 

Moncton on a 140-hectare property. In 2018, the renovation of the 
Administration Building was completed, the new bar screens and grit 
chambers commissioned and continuing construction of the primary 
clarifiers, fourth secondary clarifier and Sludge Handling Building.

3.3.2 Main Pumping Station

8

20
18

 A
nn

ua
l R

ep
or

t -
 G

RE
AT

ER
 M

ON
CT

ON
 W

AS
TE

W
AT

ER
 C

OM
M

IS
SI

ON



9

3.3.4 Composting Facility

The composting process used by the Commission combines bottom 
positive aeration and a cover system on three large concrete  
thermophilic composting pads. The key to the composting process  
is the mix ratio of biosolids and wood waste consisting primarily  
of bark and ground forestry waste. The bulking material provides  
a source of carbon but is essential in obtaining a porosity that  
facilitates the migration of air for a thorough and complete  
aerobic process.

The upgraded system has a capacity to process 15,000 tonnes of 
biosolids mixed with 15,000 tonnes of wood waste for a total of 
30,000 tonnes of input materials per year that will accommodate 
additional biosolids due to the commissioning of secondary  
treatment in 2020.

Compost curing and finishing take place on adjacent asphalt pads. 
The design concept is based on total containment of surface runoff 
from rainfall and snowmelt from the composting site flowing into 
an on-site retention pond together with leachate generated from 
the composting process and then flowing back to the wastewater 
treatment plant through sanitary sewers for treatment.

9

20
18

 A
nn

ua
l R

ep
or

t -
 G

RE
AT

ER
 M

ON
CT

ON
 W

AS
TE

W
AT

ER
 C

OM
M

IS
SI

ON



The total cost to treat 1 m3 of wastewater in 2018 was $0.19. In 
recent years, citizens are using less water and there has been less 
precipitation (rain and snowmelt). This has resulted in less  
wastewater from citizens and combined sewers requiring treatment. 

Because of this lack of dilution, more chemicals are required to 
remove solids however no significant variation is seen in biosolids 
production and effluent quality. 

Table 1: 2014 – 2018 Historical WWTF Operational Data
  2014 2015 2016 2017 2018

Annual volume m3 27,328,601 25,341,627 22,869,117 22,814,067 25,646,213

Daily average m3/day 74,865 69,384 62,554 62,531 70,352

Anionic polymer tonnes 0.4 0.7 0.7 0.7 0.6

Cationic polymer tonnes 10.4 10.9 13.4 13.5 13.5

Ferric sulfate  tonnes 390.3 398.5 452.7 427.5 406.6

Lime tonnes 127.3 118.9 113.3 108.67 187.2

Power consumption MW 5,557 5,137 5,063 5,139 6,105

Diesel Generators hours 190 187 177 225 145

Biosolids (Wet) tonnes 10,855 11,449 11,311 11,128 11,183

Biosolids (Dry) tonnes 3,089 3,229 3,169 3,082 3,154

Solids % 28.4 28.2 28.0 27.7 28.2

Precipitation mm 1501 1352 995 1052 1360

Cost / m3 $ $0.17 $0.20 $0.21 $0.19 $0.19

The five-year historical operational data can be seen below in Table 1:

3.4 Wastewater Operations
In 2018 the WWTF treated more than 25.6 million m3 of  
wastewater or an average of 70,352 m³ per day. At this flow rate, 
28 Olympic-size swimming pools would be filled in a day. The 
wastewater treatment plant power consumption for 2018 was 
6,105 MW hours or an average of 16,727 KW hours per day with an 
average monthly power bill of $45,594. Much of this increase can 
be attributed to the WWTF Upgrade and Modernization Project.

Screening of large objects and removal of inorganics such as sand 
and gravel particles are accomplished through the screening and 
grit-removal processes. The materials removed are then transported 
to the Southeast Regional Service Commission waste management 
facility for disposal.

The existing enhanced primary treatment is designed to remove 
suspended solids and reduce biochemical oxygen demand to some 
extent. In 2018, the removal rate of Total Suspended Solids (TSS) 
was measured at 69%. Biological Oxygen Demand (BOD) is a 
measure of organic biodegradable matter which is partially removed 
(approximately 46%) with the current process. The planned plant 
upgrades to biological treatment would bring these removal rates to 
more than 95%.

Approximately 9,618 m3 of septage collected from rural  
communities surrounding Greater Moncton (50-km radius) were 
also treated at the WWTF. 

Chemically assisted primary treatment uses chemical coagulants 
to increase the removal of settleable solids. Sludge is dewatered 
by centrifuge to increase dryness. Lime is then added to produce 
lime-stabilized biosolids. In 2018, 11,183 tonnes of biosolids with an 
average solids content of 28.2% were shipped from the WWTF to the 
Composting Facility.

10

20
18

 A
nn

ua
l R

ep
or

t -
 G

RE
AT

ER
 M

ON
CT

ON
 W

AS
TE

W
AT

ER
 C

OM
M

IS
SI

ON



3.4.1 Regulatory Compliance

In 2018 TransAqua effluent discharged to the Petitcodiac River met requirements set in the Transitional Authorization issued by the  
New Brunswick DELG in November 2014. This authorization sets conditions for effluent quality that are appropriate for the current Advanced 
Primary Treatment Process in place:

• The average carbonaceous biochemical oxygen demand (CBOD5) must not exceed 130 mg/L.
• The average concentration of total suspended solids (TSS) in the effluent must not exceed 96 mg/L.
• The maximum concentration of un-ionized ammonia in the effluent should be less than 1.25 mg/L, expressed as nitrogen (N), at 

15ºC ±1ºC.

2018 average effluent concentrations for the pollutants above described are as follows:

•  Carbonaceous biochemical oxygen demand (CBOD5): 91 mg/L.
• Total suspended solids (TSS): 55 mg/L.
• Un-ionized ammonia: 0.099 mg/L, expressed as nitrogen (N),  

at 15ºC ±1ºC

By 2020, TransAqua discharge to the Petitcodiac River will meet 
the Wastewater System Effluent Regulations (WSER). These federal 
regulations require that WWTF effluent must not be acutely lethal and 
must also meet the following conditions at the final discharge point 
to be authorized to be discharged:

•  The average carbonaceous biochemical oxygen demand 
(CBOD5) must not exceed 25 mg/L.

• The average concentration of total suspended solids in the 
effluent must not exceed 25 mg/L.

• The average concentration of total residual chlorine in the 
effluent must not exceed 0.02 mg/L.

• The maximum concentration of un-ionized ammonia in the 
effluent should be less than 1.25 mg/L, expressed as  
nitrogen (N), at 15ºC ±1ºC.

Table 2 contains monthly averages for TSS and CBOD5 and maximum 
concentrations of un-ionized ammonia for 2018:

Table 2: 2018 Monthly Effluent Average
2018 CBOD5 TSS  Un-NH3 max 
  mg/L mg/L  mg/L

January 100 55 0.143

February 86 57 0.078

March 73 55 0.069

April 52 47 0.092

May 69 55 0.072

June 73 55 0.120

July 86 64 0.087

August 101 53 0.091

September 107 61 0.095

October 96 49 0.109

November 77 47 0.087

December 87 60 0.116

Average 84 55 0.097

3.4.2 Laboratory Operations
The TransAqua wastewater laboratory is located at the WWTF Operations Center. This laboratory produces essential data that enables personnel to 
determine wastewater characteristics, process efficiency and effluent quality. Adjustments and improvements to treatment processes can be done 
based on laboratory results. The Canadian Association for Laboratory Accreditation Inc. (CALA) provides laboratories with national accreditation 
that meet rigorous testing quality standards. As part of the accreditation process, laboratories are required to participate in biannual (March, 
October) Proficiency Testing for some of the following parameters  
that are currently being tested at the TransAqua laboratory:

• pH and temperature

• Total suspended solids (TSS) and volatile suspended solids (VSS)

• Five-day carbonaceous biochemical oxygen demand (CBOD5)

• Chemical oxygen demand (COD)

• Ammonia

• Total Kjeldahl nitrogen (TKN)

• Total phosphorus (TP)

• Alkalinity

11

20
18

 A
nn

ua
l R

ep
or

t -
 G

RE
AT

ER
 M

ON
CT

ON
 W

AS
TE

W
AT

ER
 C

OM
M

IS
SI

ON



3.5 Composting Operations
Wastewater treatment by-products, or biosolids, are used as a key 
ingredient in the TransAqua composting process. Up until recently, 
biosolids were considered to be ‘waste’ that required expensive  
disposal. Personal attitudes are quickly changing to realize that  
compost containing biosolids are nutrient rich and are being seen  
as a value added product that can be reintroduced to the earth  
for many uses.

Treatment of biosolids at the WWTF involves conditioning with liquid 
lime, dewatering by high-speed centrifuges followed by the addition 
of dry lime. These centrifuges will be upgraded in 2019 not only to 
extend their life cycle by another 20 years but also increase their 
processing capacity to deal with additional solids that will be  
generated by the secondary treatment process that will be  
commissioned by 2020.

Biosolids are transferred to the Composting Facility where they  
are mixed with green waste consisting of bark (from sawmills), 
ground forestry waste, wood chips and other green waste. The  
initial mixture is two parts of green waste to one part of biosolids  
by volume. Biosolids are much denser (heavier) than green waste.

In 2018, 10,983 tonnes of treated biosolids were processed along 
with approximately 10,983 tonnes of green waste. The initial mix 
produced 39 windrows which are 50 m long on the composting  
pad. Windrows spend a minimum of eight weeks on the active 
aerated pad and are turned over three times. The windrows are  
covered with a breathable cover during the initial phases and can 
reach temperatures of more than 70°C. The windrows are then 
moved and grouped into lots on the curing pad where they are 
conditioned and left to compost at a slower rate while cooling  
down. The complete process takes one year. Consequently,  